SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0918C

Test Mode : |802.11g

Test Channel : |13

100kHz PSD reference Level

Channel 13 Plot

Ref Level 30,00 dim  Offset 2451 dB & REBW 100 kHz
- At 2048 SWT 100 ms ® VEW 0kitz_ Mode Sueep
1 Frequency Sweep

Ref Level 20,00 dim  Offset 2451 dB & REBW 100 kHz
- At 2048 SWT &01ms ® VEW J0kiiz_ Mode Sueep
1 Frequency Sweep
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Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

Reflevel 20,00 clm  Offset 245108 & KW 100kHz
= At 1048 SWT 301 ms & VEW 300kHz _Mode Sweep
1 Frequency Sweep

Reflevel 20,00 clm  Offset 245108 & KW 100kHz
= At 108 SWT 355 ms & VEW 300kHz _Mode Sweep
1 Frequency Sweep
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0918C

Test Mode : |802.11be EHT20_FullRU

Test Channel : |01

100kHz PSD reference Level

Channel 01 Plot

Ref Level 30,00 0im  Offset 24,630 & RBW 100 kHz

Ref Level 20,00 0m  Offset 246305 & RBW 100 kHz
= At 2048 SWT  £01 ms ® VEW J00kiz _Mode Sweep

- At 2048 SWT 100 ms ® VEW 0kitz_ Mode Sueep
1 Frequency Sweep 1 Frequency Sweep
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Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

Reflevel 2000 clim  Offset 246308 & KW 100kHz
= At 1048 SWT 301 ms & VEW 300kHz _Mode Sweep
1 Frequency Sweep

Reflevel 2000 clim  Offset 246308 & KW 100kHz
= At 108 SWT 355 ms & VEW 300kHz _Mode Sweep
1 Frequency Sweep
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0918C

Test Mode : |802.11be EHT20_FullRU

Test Channel : |02

100kHz PSD reference Level

Channel 02 Plot

Ref Level 30,00 dim  Offset 2461 dB & REBW 100 kHz
- At 2048 SWT 100 ms ® VEW 0kitz_ Mode Sueep
1 Frequency Sweep

Reflevel 20,00 clm  Offset 246108 & KW 100kHz
= At 2048 SWT &0 ms & VBW 300kHz _Mode Sweep
1 Frequency Sweep
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Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

Reflevel 20,00 clm  Offset 246108 & KW 100kHz
= At 1048 SWT 301 ms & VEW 300kHz _Mode Sweep
1 Frequency Sweep

Reflevel 20,00 clm  Offset 246108 & KW 100kHz
= At 108 SWT 355 ms & VEW 300kHz _Mode Sweep
1 Frequency Sweep
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0918C

Test Mode : |802.11be EHT20_FullRU

Test Channel : |06

100kHz PSD reference Level

Channel 06 Plot

Ref Level 30,00 dim  Offset 2450 dB & REBW 100 kHz
- At 2048 SWT 100 ms ® VEW 0kitz_ Mode Sueep
1 Frequency Sweep
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Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

Reflevel 20,00 clm  Offset 24508 & KW 100kHz
= At 1048 SWT 301 ms & VEW 300kHz _Mode Sweep
1 Frequency Sweep

Reflevel 20,00 clm  Offset 24508 & KW 100kHz
= At 108 SWT 355 ms & VEW 300kHz _Mode Sweep
1 Frequency Sweep
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0918C

Test Mode : |802.11be EHT20_FullRU

Test Channel : |10

100kHz PSD reference Level

Channel 10 Plot

Ref Level 30,00 0m  Offset 244505 & RBW 100 kHz

Ref Level 20,00 0m  Offset 24450 & RBW 100 kHz

- 2048 SWT 101 ms & VEW J0kiia_ Mode Susep - 2048 SWT £01 ms & VEW J0kiia_ Mode Susep
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Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

Reflevel 2000 clm  Offset 244608 & KW 100kHz
= At 1048 SWT 301 ms & VEW 300kHz _Mode Sweep
1 Frequency Sweep

Reflevel 2000 clm  Offset 244608 & KW 100kHz
= At 108 SWT 355 ms & VEW 300kHz _Mode Sweep
1 Frequency Sweep
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0918C

Test Mode : |802.11be EHT20_FullRU

Test Channel : |11

100kHz PSD reference Level

Channel 11 Plot

Ref Level 30,00 dim  Offset 24.47dB & REBW 100 kHz
- At 2048 SWT 100 ms ® VEW 0kitz_ Mode Sueep
1 Frequency Sweep

Ref Level 20,00 dim  Offset 24.47dB & REBW 100 kHz
- At 2048 SWT &01ms ® VEW J0kiiz_ Mode Sueep
1 Frequency Sweep

05:32:85 MM 02/25/2025

20 g
RN
i s el A d [
0 dir . el i L) S |
/ o | [
10 dB 3 . \
r R 20 dBr :
2 LN i \
e 30
30 B — M ‘M'
» 40
o A | " bbbtk L it i il |
& &
242 GH: 1001 pts 276 MHa/ Span 27,57 MHz 0
2 Marker Table
A
M 1 2450981 GHz 6.69 dBm 243 GHr 8001 pts 13.5 MHz/ 2.565 GHz
" [T [

05:34:12 MM 02/25/2025

Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

Reflavel 20,00 clm  Offsat 244708 & KW 100kHz
= At 1048 SWT 301 ms & VEW 300kHz _Mode Sweep
1 Frequency Sweep

Reflavel 20,00 clm  Offsat 244708 & KW 100kHz
= At 108 SWT 355 ms & VEW 300kHz _Mode Sweep
1 Frequency Sweep
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0918C

Test Mode :

802.11be EHT20_FullRU

Test Channel :

12

100kHz PSD reference Level

Channel 12 Plot

Ref Level 30,00 dim  Offset 2448 B & REW 100 kHz
- At 2048 SWT 100 ms ® VEW 0kitz_ Mode Sueep
1 Frequency Sweep

Ref Level 20,00 dim  Offset 2448 B & REW 100 kHz
- At 2048 SWT &01ms ® VEW J0kiiz_ Mode Sueep
1 Frequency Sweep
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Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

Reflevel 20,00 clm  Offset 244808 & KW 100kHz
= At 1048 SWT 301 ms & VEW 300kHz _Mode Sweep
1 Frequency Sweep

Reflevel 20,00 clm  Offset 244808 & KW 100kHz
= At 108 SWT 355 ms & VEW 300kHz _Mode Sweep
1 Frequency Sweep
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0918C

Test Mode : |802.11be EHT20_FullRU

Test Channel : |13

100kHz PSD reference Level

Channel 13 Plot

Ref Level 30,00 dim  Offset 2451 dB & REBW 100 kHz
- At 2048 SWT 100 ms ® VEW 0kitz_ Mode Sueep
1 Frequency Sweep

Ref Level 20,00 dim  Offset 2451 dB & REBW 100 kHz
- At 2048 SWT &01ms ® VEW J0kiiz_ Mode Sueep
1 Frequency Sweep

07:06:24 MM 02/25/2025

20 g
SN UV T A DU R A
- - o 10
- \
] 20 dBnr
0 - |
G T
o 127800 &
l'-. 30 v l‘
'\‘uw T MU |
- A ¥
) - ~
e W.. i i oo i |
50 " g
60 60
FLAT2GH: 1001 pts 278 MHa/ Span 218175 Mz 0
2 Marker Table
A
M 1 247105272 GHz 216 dBm 243 GHr 8001 pts 13.5 MHz/ 2.565 GHz
[ [Ty [ETER | B

07:07:36 BM 02/25/2025

Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

Reflevel 20,00 clm  Offset 245108 & KW 100kHz
= At 1048 SWT 301 ms & VEW 300kHz _Mode Sweep
1 Frequency Sweep

Reflevel 20,00 clm  Offset 245108 & KW 100kHz
= At 108 SWT 355 ms & VEW 300kHz _Mode Sweep
1 Frequency Sweep
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ssamonas. FCC RADIO TEST REPORT Report No. : FR4N0918C

Number of TX =2, Ant. 4 (Measured)

Test Mode : 802.11b Test Channel : |01

100kHz PSD reference Level Channel 01 Plot

Ref Level 30,00 0m  Offset 24405 & RBW 100 kHz Ref Level 20,00 08m  Offset 24405 & RBW 100 kHz

- At 2048 SWT 100 ms ® VEW 0kitz_ Mode Sueep - At 2048 SWT &01ms ® VEW J0kiiz_ Mode Sueep
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0918C

Test Mode : 802.11b

Test Channel : |06

100kHz PSD reference Level

Channel 06 Plot

Ref Level 30,00 dim  Offset 24.31dB & REW 100 kHz
- At 2048 SWT 100 ms ® VEW 0kitz_ Mode Sueep
1 Frequency Sweep
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Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

Reflevel 20,00 clm  Offset 243108 & KW 100kHz
= At 1048 SWT 301 ms & VEW 300kHz _Mode Sweep
1 Frequency Sweep

Reflevel 20,00 clm  Offset 243108 & KW 100kHz
= At 108 SWT 355 ms & VEW 300kHz _Mode Sweep
1 Frequency Sweep
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0918C

Test Mode : 802.11b

Test Channel : |11

100kHz PSD reference Level

Channel 11 Plot

Ref Level 30,00 0m  Offset 24375 & RBW 100 kHz

Ref Level 20,00 0m  Offset 24375 & RBW 100 kHz
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Reflevel 2000 clm  Offset 242708 & KW 100kHz
= At 1048 SWT 301 ms & VEW 300kHz _Mode Sweep
1 Frequency Sweep

Reflevel 2000 clm  Offset 242708 & KW 100kHz
= At 108 SWT 355 ms & VEW 300kHz _Mode Sweep
1 Frequency Sweep
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0918C

Test Mode : 802.11b

Test Channel : |12

100kHz PSD reference Level

Channel 12 Plot

Ref Level 30,00 dim  Offset 2430 dB & REBW 100 kHz
- At 2048 SWT 100 ms ® VEW 0kitz_ Mode Sueep
1 Frequency Sweep

1Pk Max

Ref Level 20,00 dim  Offset 2430 dB & REBW 100 kHz
- At 2048 SWT &01ms ® VEW J0kiiz_ Mode Sueep
1 Frequency Sweep
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ssamonas. FCC RADIO TEST REPORT Report No. : FR4N0918C

Test Mode : 802.11b Test Channel : |13

100kHz PSD reference Level Channel 13 Plot

Ref Level 30,00 dim  Offset 2433 dB & REW 100 kHz Ref Level 20,00 dim  Offset 2433 dB & REBW 100 kHz
- At 2048 SWT 100 ms ® VEW 0kitz_ Mode Sueep - At 2048 SWT &01ms ® VEW J0kiiz_ Mode Sueep
1 Frequency Sweep 1 Frequency Sweep
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0918C

Test Mode : |802.11g

Test Channel : |01

100kHz PSD reference Level

Channel 01 Plot

Ref Level 30,00 dim  Offset 24.40dB & REW 100 kHz
- At 2048 SWT 100 ms ® VEW 0kitz_ Mode Sueep
1 Frequency Sweep

Ref Level 20,00 dim  Offset 24.40dB & REBW 100 kHz
- At 2048 SWT &01ms ® VEW J0kiiz_ Mode Sueep
1 Frequency Sweep
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Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

Reflevel 2000 clm  Offset 244008 & KW 100kHz
= At 1048 SWT 301 ms & VEW 300kHz _Mode Sweep
1 Frequency Sweep

Reflevel 2000 clm  Offset 244008 & KW 100kHz
= At 108 SWT 355 ms & VEW 300kHz _Mode Sweep
1 Frequency Sweep
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4

N0918C

Test Mode : |802.11g

Test Channel : |02

100kHz PSD reference Level

Channel 02 Plot

Ref Level 30,00 dim  Offset 243948 & REBW 100 kHz
- At 2048 SWT 100 ms ® VEW 0kitz_ Mode Sueep
1 Frequency Sweep

Reflevel 20,00 clm  Offset 243908 & RBW 100kHz
= At 2048 SWT &0 ms & VBW 300kHz _Mode Sweep
1 Frequency Sweep

05:14:04 BM 03/25/2025
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Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

Ref Lovel 20,00 08m  Offset 243908 ® RBW 100 kiz

Ref Lovel 20,00 08m  Offset 243908 ® RBW 100 kiz
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0918C

Test Mode : |802.11g

Test Channel : |06

100kHz PSD reference Level

Channel 06 Plot

Ref Level 30,00 dim  Offset 24.31dB & REW 100 kHz
- At 2048 SWT 100 ms ® VEW 0kitz_ Mode Sueep
1 Frequency Sweep
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n 28,477 MHz

2 Marker Table

[ 1 14419885 GHz 864 dBm

04:17:50 BM 02/25/2025

Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

RefLevel 2000 36m  Offset 24.31dB = REW 100 kiz

Ref Level 20,00 0m  Offset 2431 d & RBW 100 kHz

- Att 10dE  SWT  30.1ms ® VBW 300 kiz  Mode Sweep - Att 1048 SWT  255ms ® VBW J00kHz  Mede Sweep
1 Frequency Sweep 1 Frequency Sweep.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0918C

Test Mode : |802.11g

Test Channel : |10

100kHz PSD reference Level

Channel 10 Plot

Ref Level 30,00 0m  Offset 2436 4 & RBW 100 kHz

Ref Level 20,00 0m  Offset 246 4 & RBW 100 kHa
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Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

Ref Lovel 20,00 08m  Offset 24608 » RBW 100 kia
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05:24:45 BM 03/25/2025

05:25:14 BM 03/25/2025
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0918C

Test Mode : |802.11g

Test Channel : |11

100kHz PSD reference Level

Channel 11 Plot

Ref Level 30,00 0m  Offset 24375 & RBW 100 kHz

Ref Level 20,00 0m  Offset 24375 & RBW 100 kHz

04:20:22 MM 02/25/2025

04:21:34 MM 02/25/2025

- At J0dE  SWT 01 ms & VEW 300 kHz  Mode Sweep - At 2048 SWT  &00 ms & VEW 300kHz  Mode Sweep

1 Frequency Sweep 1 Frequency Sweep

i i
20 diin
M gl Wl s Mol L1
0 dBm VA o L LSRN D
] 1 -10
10 db
20 dBnr

20 dBp 'y H12

Y 30 dBr

30 dm Y

n
© 40d
R T A A - |

50 50 dBir t i 4
60 60

|CF 2.462 GHz 1001 pts 241 MHz/ n 24.057 MHz -0

2 Marker Table

1
M 1 14569775 GHz 6.29 dBm 243 Gz 8001 pts 13.5 MHz/ 1.565 GHz.
L N i L LU T

Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

Reflevel 2000 clm  Offset 242708 & KW 100kHz
= At 1048 SWT 301 ms & VEW 300kHz _Mode Sweep
1 Frequency Sweep

Reflevel 2000 clm  Offset 242708 & KW 100kHz
= At 108 SWT 355 ms & VEW 300kHz _Mode Sweep
1 Frequency Sweep
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0918C

Test Mode : |802.11g

Test Channel : |12

100kHz PSD reference Level

Channel 12 Plot

Ref Level 30,00 dim  Offset 2430 dB & REBW 100 kHz
- At 2048 SWT 100 ms ® VEW 0kitz_ Mode Sueep
1 Frequency Sweep

Ref Level 20,00 dim  Offset 2430 dB & REBW 100 kHz
- At 2048 SWT &01ms ® VEW J0kiiz_ Mode Sueep
1 Frequency Sweep
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Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

Reflevel 20,00 clm  Offset 243008 & RBW 100kHz
= At 1048 SWT 301 ms & VEW 300kHz _Mode Sweep
1 Frequency Sweep

Reflevel 20,00 clm  Offset 243008 & RBW 100kHz
= At 108 SWT 355 ms & VEW 300kHz _Mode Sweep
1 Frequency Sweep
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0918C

Test Mode : |802.11g

Test Channel : |13

100kHz PSD reference Level

Channel 13 Plot

Ref Level 30,00 0m  Offset 243305 & RBW 100 kHz

Ref Level 20,00 0m  Offset 243305 & RBW 100 kHz

04:26:05 MM 02/25/2025

- At 2048 SWT 100 ms ® VEW 0kitz_ Mode Sueep - At 2048 SWT &01ms ® VEW J0kiiz_ Mode Sueep
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Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

Reflevel 2000 clm  Offset 243308 & KW 100kHz
= At 1048 SWT 301 ms & VEW 300kHz _Mode Sweep
1 Frequency Sweep

Reflevel 2000 clm  Offset 243308 & KW 100kHz
= At 108 SWT 355 ms & VEW 300kHz _Mode Sweep
1 Frequency Sweep
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0918C

Test Mode : |802.11be EHT20_FullRU

Test Channel : |01

100kHz PSD reference Level

Channel 01 Plot

Ref Level 30,00 dim  Offset 24.40dB & REW 100 kHz
- At 2048 SWT 100 ms ® VEW 0kitz_ Mode Sueep
1 Frequency Sweep

Ref Level 20,00 dim  Offset 24.40dB & REBW 100 kHz
- At 2048 SWT &01ms ® VEW J0kiiz_ Mode Sueep
1 Frequency Sweep
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Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

Reflevel 2000 clm  Offset 244008 & KW 100kHz
= At 1048 SWT 301 ms & VEW 300kHz _Mode Sweep
1 Frequency Sweep

Reflevel 2000 clm  Offset 244008 & KW 100kHz
= At 108 SWT 355 ms & VEW 300kHz _Mode Sweep
1 Frequency Sweep
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0918C

Test Mode : |802.11be EHT20_FullRU

Test Channel : |02

100kHz PSD reference Level

Channel 02 Plot

Ref Level 30,00 dim  Offset 243948 & REBW 100 kHz
- At 2048 SWT 100 ms ® VEW 0kitz_ Mode Sueep
1 Frequency Sweep

- At 20dB SWT  EO1ms ® VEW 300kHz _Mode Sweep

Reflevel 20,00 clm  Offset 243908 & RBW 100kHz
1 Frequency Sweep
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Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

Reflevel 20,00 clm  Offset 243908 & RBW 100kHz
= At 1048 SWT 301 ms & VEW 300kHz _Mode Sweep
1 Frequency Sweep

Reflevel 20,00 clm  Offset 243908 & RBW 100kHz
= At 108 SWT 355 ms & VEW 300kHz _Mode Sweep
1 Frequency Sweep
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ssamonas. FCC RADIO TEST REPORT Report No. : FR4N0918C

Test Mode : |802.11be EHT20 FullRU Test Channel : |06

100kHz PSD reference Level Channel 06 Plot

Ref Level 30,00 dim  Offset 24.31dB & REW 100 kHz
- At 2048 SWT 100 ms ® VEW 0kitz_ Mode Sueep
1 Frequency Sweep

20 dbim

(CF2.437 GHz 1001 pts 2,53 M/ n 26.287 MHz
2 Marker Table

[ 1 24357005 GHz 1.74 dBm

05:17:50 MM 02/25/2025

Spurious Emission 30MHz~1GHz Spurious Emission 1GHz~26.5GHz

Reflevel 20,00 clm  Offset 243108 & KW 100kHz Reflevel 20,00 clm  Offset 243108 & KW 100kHz
= At 1048 SWT 301 ms & VEW 300kHz _Mode Sweep = At 108 SWT 355 ms & VEW 300kHz _Mode Sweep
1 Frequency Sweep 1 Frequency Sweep
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0918C

Test Mode : |802.11be EHT20_FullRU

Test Channel : |10

100kHz PSD reference Level

Channel 10 Plot

Ref Level 30,00 dim  Offset 2426 dB & REW 100 kHz
- At 2048 SWT 100 ms ® VEW 0kitz_ Mode Sueep
1 Frequency Sweep

Ref Level 20,00 dim  Offset 2426 dB & REW 100 kHz
- At 2048 SWT &01ms ® VEW J0kiiz_ Mode Sueep
1 Frequency Sweep
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Spurious Emission 1GHz~26.5GHz

Reflevel 20,00 clm  Offset 242608 & RBW 100kHz
= At 1048 SWT 301 ms & VEW 300kHz _Mode Sweep
1 Frequency Sweep

Reflevel 20,00 clm  Offset 242608 & RBW 100kHz
= At 108 SWT 355 ms & VEW 300kHz _Mode Sweep
1 Frequency Sweep
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0918C

Test Mode :

802.11be EHT20_FullRU

Test Channel : |11

100kHz PSD reference Level

Channel 11 Plot

Ref Level 30,00 0m  Offset 24375 & RBW 100 kHz

- At 2048 SWT 100 ms ® VEW 0kitz_ Mode Sueep
1 Frequency Sweep

Ref Level 20,00 0m  Offset 24375 & RBW 100 kHz
= At

2048 SWT £01 ms & VW J0kiia_ Mode Susep
1 Frequency Sweep.
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Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

Ref Lovel 2000 08m  Offset 243708 ® RBW 100 kia

= At 1048 SWT 301 ms & VEW 300kHz _Mode Sweep
1 Frequency Sweep

Ref Lovel 2000 08m  Offset 243708 ® RBW 100 kia

= At 108 SWT 355 ms & VEW 300kHz _Mode Sweep
1 Frequency Sweep
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0918C

Test Mode : |802.11be EHT20_FullRU

Test Channel :

12

100kHz PSD reference Level

Channel 12 Plot

Ref Level 30,00 dim  Offset 2430 dB & REBW 100 kHz
- At 2048 SWT 100 ms ® VEW 300 kit
1 Frequency Sweep

Mode Sweep

Ref Level 20,00 0m  Offset 24305 & RBW 100 kHz
= At 2048 SWT  £01 ms ® VEW J00kiz _Mode Sweep

1Pk M 1 Frequency Sweep.
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Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

Reflevel 20,00 clm  Offset 243008 & RBW 100kHz
= At 1048 SWT 301 ms & VEW 300k
1 Frequency Sweep

Mode Sweep

Reflevel 20,00 clm  Offset 243008 & RBW 100kHz
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0918C

Test Mode : |802.11be EHT20_FullRU

Test Channel : |13

100kHz PSD reference Level

Channel 13 Plot

Ref Level 30,00 dim  Offset 2433 dB & REW 100 kHz
- At 2048 SWT 100 ms ® VEW 0kitz_ Mode Sueep
1 Frequency Sweep

Ref Level 20,00 dim  Offset 2433 dB & REBW 100 kHz
- At 2048 SWT &01ms ® VEW J0kiiz_ Mode Sueep
1 Frequency Sweep
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Spurious Emission 1GHz~26.5GHz

Reflevel 2000 clm  Offset 243308 & KW 100kHz
= At 1048 SWT 301 ms & VEW 300kHz _Mode Sweep
1 Frequency Sweep

Reflevel 2000 clm  Offset 243308 & KW 100kHz
= At 108 SWT 355 ms & VEW 300kHz _Mode Sweep
1 Frequency Sweep
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ssamonas. FCC RADIO TEST REPORT Report No. : FR4N0918C

Appendix B. AC Conducted Emission Test Results

Temperature : 16.1~22.7°C
Relative Humidity : |45.9~48.9%

Test Engineer : [Louis Chung

TEL : 886-3-327-0868 Page Number : BlofB3
FAX . 886-3-327-0855



EUT Information
Report NO :
Test Mode :
Test Voltage :
Phase :

100

Level in dBuV
n
-2
NG}
 /

Report No. : FR4N0918C

4N0918
Mode 1
120Vac/60Hz
Line

Full Spectrum

CISPR22-QP LimitatMain Ports

40+ L
1 LY g

30+

20+

10+

0 } } } —+—+— } } } } —+—+— } } |
150k 300 400500 800 1M 2M 3M 4M EM 6 8 10M 20M  30M
Frequency inHz
Final Result

Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuVv) (dBuV) (dBuV) (dB) (dB)
0.152250 25.65 55.88 30.23 | L1 OFF 19.8
0.152250 50.21 65.88 15.67 | L1 OFF 19.8
0.170250 19.29 54.95 35.66 | L1 OFF 19.8
0.170250 48.07 64.95 16.88 | L1 OFF 19.8
0.197250 33.96 53.73 19.77 | L1 OFF 19.8
0.197250 48.25 63.73 1548 | L1 OFF 19.8
0.237750 12.17 52.17 40.00 | L1 OFF 19.8
0.237750 39.97 62.17 2220 | L1 OFF 19.8
0.294000 24.66 50.41 25.75 | L1 OFF 19.8
0.294000 36.60 60.41 23.81 | L1 OFF 19.8
0.307500 20.15 50.04 29.89 | L1 OFF 19.8
0.307500 35.14 60.04 2490 | L1 OFF 19.8
22.440750 27.80 50.00 2220 | L1 OFF 20.7
22.440750 33.51 60.00 26.49 | L1 OFF 20.7
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EUT Information

Report No. : FR4N0918C

Report NO : 4N0918
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
100 T
0T
80+
70+
g 60_\ CISPR2Z2-QP LimitatMain Ports
>
m -
ko] e -
£ 5040 S — s
T ¢
g T @
= got-i-
1 2
30+ A
201
10T
0 } } } —+—+— } } +—t |
150k 300 400500 800 1M 2M 3M 4M 5M 6 20M  30M
Frequency inHz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuV) (dBuV) | (dBuV) | (dB) (dB)
0.156750 23.60 55.63 32.03 | N OFF 19.8
0.156750 50.08 65.63 1555 | N OFF 19.8
0.188250 28.06 54.11 26.05 | N OFF 19.8
0.188250 47.18 64.11 16.93 | N OFF 19.8
0.215385 22.67 53.00 30.33 | N OFF 19.8
0.215385 43.30 63.00 19.70 | N OFF 19.8
0.242250 23.36 52.02 28.66 | N OFF 19.8
0.242250 41.23 62.02 20.79 | N OFF 19.8
0.296250 23.97 50.35 26.38 | N OFF 19.8
0.296250 36.21 60.35 24.14 | N OFF 19.8
23.335800 25.76 50.00 2424 | N OFF 20.8
23.335800 31.52 60.00 28.48 | N OFF 20.8
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Report No. : FR4N0918C

Appendix C.Radiated Spurious Emission Test Data

Temperature : 20~26°C
Test Engineer : Jerry Lan, Gary Guo and Steven Wu
Relative Humidity : 40~65%
Note symbol
-L | Low channel location
-R | High channel location
Cl. Radiated Spurious Emission Test Modes
Band Data
Mode Antenna Modulation Channel | Frequency RU Remark
(MHz) Rate
Mode 55 | 2400-2483.5 3 802.11b 01 2412 1Mbps - -
Mode 56 = 2400-2483.5 3 802.11b 06 2437 1Mbps - -
Mode 57 = 2400-2483.5 3 802.11b 11 2462 1Mbps - -
Mode 58 = 2400-2483.5 3 802.11b 12 2467 1Mbps - -
Mode 59 = 2400-2483.5 3 802.11b 13 2472 1Mbps - -
Mode 60 = 2400-2483.5 4 802.11b 01 2412 1Mbps - -
Mode 61 = 2400-2483.5 4 802.11b 06 2437 1Mbps - -
Mode 62 = 2400-2483.5 4 802.11b 11 2462 1Mbps - -
Mode 63 = 2400-2483.5 4 802.11b 12 2467 1Mbps - -
Mode 64 = 2400-2483.5 4 802.11b 13 2472 1Mbps - -
Mode 65 = 2400-2483.5 3+4 802.11b 01 2412 1Mbps - -
Mode 66 = 2400-2483.5 3+4 802.11b 06 2437 1Mbps - -
Mode 67 = 2400-2483.5 3+4 802.11b 11 2462 1Mbps - -
Mode 68 = 2400-2483.5 3+4 802.11b 12 2467 1Mbps - -
Mode 69 = 2400-2483.5 3+4 802.11b 13 2472 1Mbps - -
Mode 70 = 2400-2483.5 3+4 802.11g 01 2412 6Mbps - -
Mode 71 = 2400-2483.5 3+4 802.11g 02 2417 6Mbps - -
Mode 72 = 2400-2483.5 3+4 802.11g 06 2437 6Mbps - -
Mode 73 = 2400-2483.5 3+4 802.11g 10 2457 6Mbps - -
Mode 74 = 2400-2483.5 3+4 802.11g 11 2462 6Mbps - -
Mode 75 = 2400-2483.5 3+4 802.11g 12 2467 6Mbps - -
TEL : 886-3-327-0868 Page Number : C1 of C150
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0918C

Band Data
Mode Antenna Modulation Channel | Frequency RU Remark
(MHz) Rate
Mode 76 = 2400-2483.5 3+4 802.11g 13 2472 6Mbps - -
Mode 77 = 2400-2483.5 3+4 802.11be EHT20 01 2412 MCSO0 Full RU -
Mode 78 = 2400-2483.5 3+4 802.11be EHT20 01 2412 MCS0 Partial 26/0 RU -
Mode 79 = 2400-2483.5 3+4 802.11be EHT20 01 2412 MCS0 Partial 52/37 RU -
Mode 80 = 2400-2483.5 3+4 802.11be EHT20 01 2412 MCSO0 @ Partial 106/53 RU -
Mode 81 = 2400-2483.5 3+4 802.11be EHT20 02 2417 MCS0 Full RU -
Mode 82 = 2400-2483.5 3+4 802.11be EHT20 06 2437 MCSO0 Full RU -
Mode 83 = 2400-2483.5 3+4 802.11be EHT20 10 2457 MCSO0 Full RU -
Mode 84 = 2400-2483.5 3+4 802.11be EHT20 11 2462 MCSO0 Full RU -
Mode 85 = 2400-2483.5 3+4 802.11be EHT20 11 2462 MCSO0 Partial 26/8 RU -
Mode 86 = 2400-2483.5 3+4 802.11be EHT20 11 2462 MCSO0 Partial 52/40 RU -
Mode 87 = 2400-2483.5 3+4 802.11be EHT20 11 2462 MCSO @ Partial 106/54 RU -
Mode 88 = 2400-2483.5 3+4 802.11be EHT20 12 2467 MCSO0 Full RU -
Mode 89 = 2400-2483.5 3+4 802.11be EHT20 12 2467 MCSO0 Partial 26/8 RU -
Mode 90 = 2400-2483.5 3+4 802.11be EHT20 12 2467 MCSO0 Partial 52/40 RU -
Mode 91 = 2400-2483.5 3+4 802.11be EHT20 12 2467 MCSO | Partial 106/54 RU -
Mode 92 = 2400-2483.5 3+4 802.11be EHT20 13 2472 MCSO Full RU -
Mode 93 = 2400-2483.5 3+4 802.11be EHT20 13 2472 MCSO Partial 26/8 RU -
Mode 94 = 2400-2483.5 3+4 802.11be EHT20 13 2472 MCSO Partial 52/40 RU -
Mode 95 = 2400-2483.5 3+4 802.11be EHT20 13 2472 MCSO | Partial 106/54 RU -
Mode 96 = 2400-2483.5 3+4 802.11be EHT20 11 2462 MCSO Full RU LF
Mode 97 = 2400-2483.5 3+4 802.11be EHT20 11 2462 MCSO Full RU SHF
TEL : 886-3-327-0868 Page Number : C2 of C150
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FCC RADIO TEST REPORT

Report No. : FR4N0918C

C2. Summary of each worse mode

Freq. Level Limit Margin Peak
Mode & Modulation = Ch. Pol. Result | RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
55 802.11b 01 2389.95 51.29 54.00 -2.71 \% Avg. Pass - Band Edge
55 802.11b 01 | 4824.00 40.75 74.00 -33.25 \Y, Peak Pass - Harmonic
56 802.11b 06 2485.20 45.04 54.00 -8.96 \% Avg. Pass - Band Edge
56 802.11b 06 7311.00 46.10 54.00 -7.90 \% Avg. Pass - Harmonic
57 802.11b 11 2483.51 51.09 54.00 -2.91 \% Avg. Pass - Band Edge
57 802.11b 11 7386.00 47.16 74.00 -26.84 H Peak Pass - Harmonic
58 802.11b 12 2484.09 51.63 54.00 -2.37 \% Avg. Pass - Band Edge
58 802.11b 12 = 7401.00 44.55 74.00 -29.45 H Peak Pass - Harmonic
59 802.11b 13 2483.79 52.05 54.00 -1.95 \% Avg. Pass - Band Edge
59 802.11b 13 = 7416.00 44.53 74.00 -29.47 H Peak Pass - Harmonic
60 802.11b 01 | 2387.35 48.04 54.00 -5.96 \Y Avg. Pass - Band Edge
60 802.11b 01 | 4824.00 40.61 74.00 -33.39 H Peak Pass - Harmonic
61 802.11b 06 | 2386.96 45.63 54.00 -8.37 \Y Avg. Pass - Band Edge
61 802.11b 06 | 7311.00 38.72 54.00 -15.28 H Avg. Pass - Harmonic
62 802.11b 11 2486.89 46.52 54.00 -7.48 \% Avg. Pass - Band Edge
62 802.11b 11 7386.00 44.37 74.00 -29.63 H Peak Pass - Harmonic
63 802.11b 12 2485.05 51.80 54.00 -2.20 \% Avg. Pass - Band Edge
63 802.11b 12 7401.00 50.23 54.00 -3.77 H Avg. Pass - Harmonic
64 802.11b 13 2483.54 50.82 54.00 -3.18 \% Avg. Pass - Band Edge
64 802.11b 13 7416.00 44.98 74.00 -29.02 H Peak Pass - Harmonic
65 802.11b 01 2389.95 51.21 54.00 -2.79 H Avg. Pass - Band Edge
65 802.11b 01 4824.00 40.67 74.00 -33.33 H Peak Pass - Harmonic
66 802.11b 06 2388.23 45.42 54.00 -8.58 H Avg. Pass - Band Edge
66 802.11b 06 7311.00 46.42 54.00 -7.58 \% Avg. Pass - Harmonic
67 802.11b 11 2483.51 51.53 54.00 -2.47 \% Avg. Pass - Band Edge
67 802.11b 11 7386.00 45.46 74.00 -28.54 \% Peak Pass - Harmonic
68 802.11b 12 2483.53 51.26 54.00 -2.74 \% Avg. Pass - Band Edge
68 802.11b 12 7401.00 50.29 54.00 -3.71 \% Avg. Pass - Harmonic
69 802.11b 13 2483.68 51.79 54.00 -2.21 \% Avg. Pass - Band Edge
69 802.11b 13 7416.00 44.95 74.00 -29.05 \% Peak Pass - Harmonic
70 802.11g 01 2389.95 52.10 54.00 -1.90 H Avg. Pass - Band Edge
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Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
70 802.11g 01 @ 4824.00 40.08 74.00 -33.92 \% Peak @ Pass - Harmonic
71 802.11g 02 | 2389.95 51.89 54.00 -2.11 Avg. Pass - Band Edge
71 802.11g 02 - - - - - - - - Harmonic
72 802.11g 06 | 2389.88 47.51 54.00 -6.49 H Avg. Pass - Band Edge
72 802.11g 06 | 7311.00 34.76 54.00 -19.24 \% Avg. Pass - Harmonic
73 802.11g 10  2483.53 51.85 54.00 -2.15 H Avg. Pass - Band Edge
73 802.11g 10 - - - - - - - - Harmonic
74 802.11g 11 | 2483.55 51.07 54.00 -2.93 H Avg. | Pass - Band Edge
74 802.11g 11 | 7386.00 39.49 54.00 -14.51 \Y, Avg. | Pass - Harmonic
75 802.11g 12 = 2483.83 51.96 54.00 -2.04 H Avg. | Pass - Band Edge
75 802.11g 12 = 7401.00 44.12 74.00 -29.88 H Peak | Pass - Harmonic
76 802.11g 13 | 2484.66 51.84 54.00 -2.16 H Avg. | Pass - Band Edge
76 802.11g 13 | 7416.00 43.90 74.00 -30.10 H Peak | Pass - Harmonic
77 | 802.11be EHT20 | 01 @ 2389.43 52.19 54.00 -1.81 H Avg. Pass | FullRU Band Edge
77 | 802.11be EHT20 | 01 @ 4824.00 40.24 74.00 -33.76 H Peak | Pass | FullRU = Harmonic
Partial
78 | 802.11be EHT20 | 01 @ 2389.95 51.60 54.00 -2.40 H Avg. | Pass Band Edge
26/0 RU
Partial
78 802.11be EHT20 01 - - - - - - - Harmonic
26/0 RU
Partial
79 | 802.11be EHT20 | 01 @ 2389.56 50.56 54.00 -3.44 H Avg. | Pass Band Edge
52/37 RU
Partial
79 802.11be EHT20 01 - - - - - - - Harmonic
52/37 RU
Partial
80 802.11be EHT20 | 01 @ 2386.05 50.90 54.00 -3.10 H Avg. Pass Band Edge
106/53 RU
Partial
80 802.11be EHT20 01 - - - - - - - Harmonic
106/53 RU
81 | 802.11be EHT20 02 @ 2389.82 51.28 54.00 -2.72 H Avg. Pass | FullRU Band Edge
81 |802.11be EHT20 | 02 - - - - - - - FullRU | Harmonic
82 | 802.11be EHT20 06 @ 2388.87 46.75 54.00 -7.25 H Avg. Pass | FullRU Band Edge
82 |802.11be EHT20 06 | 7311.00 39.69 54.00 -14.31 \Y, Avg. | Pass | FullRU | Harmonic
83 | 802.11be EHT20 | 10 @ 2483.75 50.03 54.00 -3.97 H Avg. Pass | FullRU Band Edge
83 |802.11be EHT20 10 - - - - - - - FullRU | Harmonic
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Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
84 |802.11be EHT20 11 | 248351 51.93 54.00 -2.07 H Avg. Pass | FullRU Band Edge
84 |802.11be EHT20 11 | 7386.00 44,31 74.00 -29.69 H Peak = Pass FullRU | Harmonic
Partial
85 |802.11be EHT20 11 | 248351 51.62 54.00 -2.38 H Avg. | Pass Band Edge
26/8 RU
Partial
85 |802.11be EHT20 11 - - - - - - - Harmonic
26/8 RU
Partial
86 |802.11be EHT20 11 | 2484.50 51.36 54.00 -2.64 H Avg. Pass Band Edge
52/40 RU
Partial
86 |802.11be EHT20 11 - - - - - - - Harmonic
52/40 RU
Partial
87 |802.11be EHT20 11 | 2483.70 52.25 54.00 -1.75 H Avg. Pass Band Edge
106/54 RU
Partial
87 |802.11be EHT20 11 - - - - - - - Harmonic
106/54 RU
88 |802.11be EHT20 12 | 2483.57 51.84 54.00 -2.16 H Avg. Pass | FullRU Band Edge
88 |802.11be EHT20 12 | 7401.00 44.47 74.00 -29.53 H Peak = Pass FullRU | Harmonic
Partial
89 |802.11be EHT20 12 @ 2484.49 52.21 54.00 -1.79 \% Avg. Pass Band Edge
26/8 RU
Partial
89 |802.11be EHT20 12 - - - - - - - Harmonic
26/8 RU
Partial
90 |802.11be EHT20 12 @ 2483.63 51.91 54.00 -2.09 H Avg. Pass Band Edge
52/40 RU
Partial
90 |802.11be EHT20 12 - - - - - - - Harmonic
52/40 RU
Partial
91 |802.11be EHT20 12 | 2483.76 51.31 54.00 -2.69 H Avg. Pass Band Edge
106/54 RU
Partial
91 |802.11be EHT20 12 - - - - - - - Harmonic
106/54 RU
92 |802.11be EHT20 13 | 248351 51.21 54.00 -2.79 Avg. Pass | FullRU Band Edge
92 |802.11be EHT20 13 | 7416.00 44.07 74.00 -29.93 \% Peak = Pass FullRU | Harmonic
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Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

Partial

93 |802.11be EHT20 13 | 248351 51.91 54.00 -2.09 H Avg. | Pass Band Edge
26/8 RU
Partial

93 |802.11be EHT20 13 - - - - - - - Harmonic
26/8 RU
Partial

94 |802.11be EHT20 13 | 248351 51.62 54.00 -2.38 H Avg. | Pass Band Edge
52/40 RU
Partial

94 |802.11be EHT20 13 - - - - - - - Harmonic
52/40 RU
Partial

95 |802.11be EHT20 13 | 248351 51.58 54.00 -2.42 H Avg. Pass Band Edge
106/54 RU
Partial

95 |802.11be EHT20 13 - - - - - - - Harmonic
106/54 RU

96 LF 11 42.61 36.49 40.00 -3.51 \% QP Pass - LF

97 SHF 11 | 23008.00 39.40 74.00 -34.60 Peak @ Pass - SHF

TEL : 886-3-327-0868 Page Number : C6 of C150

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR4N0918C

Pol. Horizontal Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 105
75 / 875
/ \ PEAK_74
0.0 70.0
* L
e WN AN 521 | ) W " s
s o
350 350
17! E
Peak
210 2336, 2362, 2388, 2414, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI6-HY Site : @3CH16-HY
Condition: PEAK_BE_74 3m 91280-1522 248328 HORIZONTAL Condition: PEAK_74 3m 91280-1522 240328 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B00kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.56 56.32 74.60 -15.68 43.72 27.3@ .71 30.33 9.2 lee 38 PEAK 1 2412.00 168.27 ------ ------ 93.52 27.48 7.75 30.32 9.92 10 38 PEAK
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105 !
75 [\f 875
0.0 / \ 70.0
AV AVG_54
Rl L.
W R S B
350 350
17! E
Avg
210 2336, 2362, 2388, 2414, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI6-HY Site : @3CH16-HY
Condition: AVG_BE_54 3m 91200-1522 240328 HORTZONTAL Condition: AVG_54 3m 91200-1522 248328 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.95 50.16 54.80 -3.84 35.56 27.3@ 7.71 30.33 9.92  lee 38 AVERAGE 1 2412.00 165.25 ------ ------ 99.56 27.48 7.75 30.32 9.92 10 38 AVERAGE
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Pol. Vertical

Fundamental

. Level (dBuVim) 1 oLevel [BuVim)

; 75|
/ \q PEAK 74
700

70, |

" A " W " JJ \‘W«WWMWW""
52. 525
30 350
11 1.
Peak
2310 2336, 2362, 2368, 2414, 240 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)

Site + B3CHI6-HY
Condition: PEAK_BE_74 3m 9128D-1522_248328 VERTICAL
+ RBi:1060.080kHz VBW:3000. B0BkHZ SHT:Auto

Site : @3CH16-HY
Condition: PEAK_74 3m 9120D-1522 248328 VERTICAL
+ RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Freq Level Line Margin Level Factor  Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg

MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.95 56.83 74.60 -15.97 43.43 27.38 .71 30.33 9.92 260 78 PEAK 1 2412.00 110.68 ------ ------ 95.85 27.48 7.75 30.32 9.92 200 78 PEAK

. Level (dBuVim) 1 oLevel [BuVim)

1225

L\

0.
\ 70.0

1225

=
=

[
=
=

AV AVG_54
L I &
W AN I - SV Y| L
30 .‘.EWM
11 1.
Avg
2310 2336, 2362, 2368, 2414, 240 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)

Site + B3CHI6-HY
Condition: AVG_BE_54 3m 9126D-1522 248328 VERTICAL
+ RB:1060.080kHz VBW:2.010kHz ST:Auto

Site : @3CH16-HY
Condition: AVG_54 3m 9128D-1522_248328 VERTICAL
+ RB:1060.080kHzZ VB:2.010kHz SKT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Freq Level Line Margin Level Factor  Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg

MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.95 51.29 54.80 -2.71 36.69 27.38 7.71 30.33 9.92 2600 70 AVERAGE 1 2412.00 167.58 ------ ------ 92.83 27.48 7.75 30.32 9.92 200 70 AVERAGE
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Pol. Horizontal Vertical
1 MLeveI(dBqu) 1 HLMWBIIWIH)
1225 1225
875 85
PEAK 74 PEAK 74
700 00
525 AV 25 VG
o ey "l o
1 it bt i T R | T bt A
IMWWW JMWMW
Peak
115 115
Avg
3000 6000, 9000 12000. 15000, 18000 3000 6000. 9000. 12000. 15000, 18000
Frequency {WHz) Frequency (MHz)
Site @ @3CHL6-HY Site @ @3CHI6-HY
Condition: PEAK 74 3m 91200-1522 248328 HORIZONTAL Condition: PEAK 74 3m 91200-1522 248328 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m B dB dB/m 4B dB A8 om  deg Mz dBuV/m dBV/m  dB B dB/fm A8 dB A8 om  deg
1 432400 48.69 74.60 -33.31 63.14 32.40 11.84 66,38 0.49 -~ - PEAC 1 432400 48.75 74.6@ -33.15 63.20 32.48 11.84 6638 @.49 .- - PEAC

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
14‘“|L¢z\vel{|m||\|n|n) meeI{danm)
1225 1225
B75 LTE]
100 00
14.47G AVG 54 NG 54
525 525
~14.5G R e B i S
350 350
Av
9 115 115
144n 14476, 14482, 14488, 14404, 14500 1441 14476, 1448, 14488, 14484, 14500
Frequency (MHz) Frequency (MHz)
Site ¢ G3CHLG-HY Site ¢ G3CHIG-HY
Condition: AVG 54 3n 9124D-1522 240328 HORTZONTAL Condition: AVG 54 3n 9128D-1522 240328 VERTICAL
14‘“|L¢z\vel{|m||\|n|n) meeI{danm)
1225 1225
B75 LTE]
100 00
17.7G AVG 54 NG 54
525 525
e AT P s I s
~18G
350 350
Av
9 115 115
177100 17780, 17820, 17880, 17940, 18000 17700 17760, 17820, 17880, 17940, 16000
Frequency (MHz) Frequency (WHz)
Site ¢ G3CHLG-HY Site ¢ G3CHIG-HY

Condition: AVG 54 3n 91260-1522 240328 HORTZONTAL

(ondition: AVG_54 3n 91260-1522 240328 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105
75 / 875
/ PEAK_74
700 y 700
s * R4 o - o
e
350 350
17! E
Peak
210 23354 23608 23862 PR w31 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI6-HY Site : @3CH16-HY
Condition: PEAK_BE_74 3m 91280-1522 248328 HORIZONTAL Condition: PEAK_74 3m 91280-1522 240328 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto + RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg

1 2359.66 54.94 74.60 -19.86 40.58 27.20 V.66 30.34 9.92 200 360 PEAK 1 2437.00 184,59 ------ ------ 89.61 27.58 7.79 30.31 9.92 208  36@ PEAK

. Level (dBuVim) 1 oLevel [BuVim)

1225

1225

=
=

=
=

o5 f o7
0 f 0

A

AVG_54
7 ] it oL ] L
30 fY —
11 1.
Avg
2310 23354 2360.8 2386.2 FLE] €431 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)

Site + B3CHI6-HY
Condition: AVG_BE_54 3m 91200-1522_240328 HORIZONTAL
+ RB:1060.080kHz VBW:2.010kHz ST:Auto

Site : @3CH16-HY
Condition: AVG_54 3m 9128D-1522_248328 HORIZONTAL
+ RB:1060.080kHz VB:2.010kHz SKT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2388.99 44.21 54.80 -9.79 29.62 27.29 7.71 30.33 9.92 200 360 AVERAGE 1 2437.00 101,65 ------ ------ 86.67 27.58 7.79 30.31 9.92 200 368 AVERAGE

TEL : 886-3-327-0868

Page Number : C11 of C150
FAX : 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N0918C

Pol. Horizontal

Fundamental

. Level (dBuVim)

\r\ PEAK_BE 74
1

. 1

350

Peak

Blank

1431 24405 24622 U748 21874 2500
Frequency (MHz)

Site + B3CHI6-HY
Condition: PEAK_BE_74 3m 9128D-1522_248328 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 249%6.60 56.10 74.60 -17.99 40.89 27.70 7.88 30.29 9.92 200 360 PEAK

. Level (dBuVim)

0 5

AVG_BE_54
52!

350

Avg Blank

1431 24405 24622 U748 21874 2500
Frequency (MHz)

Site + B3CHI6-HY
Condition: AVG_BE_54 3m 91200-1522_240328 HORIZONTAL
+ RB:1060.080kHz VBW:2.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 2455.20 4471 54.60 -9.29 29.53 27.79 7.86 30.30 9.92 200 360 AVERAGE

TEL : 886-3-327-0868
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Pol. Vertical Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 105
75 / 875
PEAK 74
0.0 70.0
1 M

5251 " . " s et b 52 o " -
350 350

17! E

Peak
210 23354 23608 23862 PR w31 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI6-HY Site : @3CH16-HY
Condition: PEAK_BE_74 3m 91280-1522 246328 VERTICAL Condition: PEAK_74 3m 91200-1522 240328 VERTICAL
+ RBi:1060.080kHz VBW:3000. B0BkHZ SHT:Auto + RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg

1 2369.31 56.14 74.60 -17.86 41.68 27.20 7.68 30.34 9.2 189 7L PEAK 1 2437.00 109.65 ------ ------ 94,69 27.56 7.79 3@.31 9.2  lee  T1PEAK

. Level (dBuVim) 1 oLevel [BuVim)

1225 1225
1
105 105
75 875
g f\/ 14
AVG_54
Rl L.
ISP, v IR [—
350 350
17! E
Avg
210 23354 23608 23862 PR w31 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG_BE_54 3m 91200-1522 240328 VERTICAL Condition: AVG_54 3m 91200-1522 248328 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz ST:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2369.85 44.84 54.60 -9.16 30.24 27.38 7.71 30.33 9.92 1o 71 AVERAGE 1 2437.00 106.62 ------ ------ 91.66 27.56 7.79 3@.31 9.92 1o 71 AVERAGE

TEL : 886-3-327-0868
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